Amelia World Corporation Model:VV-5HD

FCC Part 15C

Measurement and Test Report

For

Amelia World Corporation

11601 Biscayne Blvd. Unit 200A, Miami, Florida, 33181, USA

FCC ID: ZNYV-5HD

Report Concerns: Equipment Type:
Original Report MID
Model: V-5HD
Report No.: STR11108219I-1
Test Date: 2011-10-27 to 2011-11-16
Issue Date: 2011-11-17
. . I\Bf.uﬂ_,'u" _33‘
Tested By: Jason Jiang / Engineer . ’HE
| Lo o
Reviewed By: Lahm Peng / EMC Manager
Approved & Authorized By: Jandy so/PSQ Manager J“"'%W
Prepared By:
SEM.Test Compliance Service Co., Ltd
3/F, Jinbao Commerce Building, Xin‘an Fanshen Road,
Bao'an District, Shenzhen, P.R.C. (518101)
Tel.: +86-755-33663308 Fax.: +86-755-33663309 Website: www.semtest.com.cn

Note: This test report is limited to the above client company and the product model only. It may
not be duplicated without prior permitted by SEM.Test Compliance Service Co., Ltd.

REPORT NO.: STR111082191-1 PAGE 1 OF 77 FCC PART 15.247



Amelia World Corporation Model:VV-5HD

TABLE OF CONTENTS
1. GENERAL INFORMATION ...ttt ettt ettt ettt e e s ettt e s ettt s s st et e s s etb e e e saaaeesssabeeesaabbesesbeeesssbbenesasteesesrenas 3
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) .c.viiiii i 3
A =Sy Y YN 0 {0 1R 3
T =Sy Y/ =y R 0 I e 1) 22T 3
R IS o | 1 2R 4
LD EUT EXERCISE SOFTWARE ...uttiiiiiiiiiiittietiie et seiittbeeteessssiistbasssssesssasbbssssssesssasbbssasssesssasababassseessasbbbeeeseessasbtbasesesssaes 4
1.6 ACCESSORIES EQUIPMENT LIST AND DETAILS ..uttviiiiiiiiiiiiiiiiee e e s iitieree e e e st sebbateessessssababasssesssssabtbasssesssssssbasesessssins 4
1.7 EUT CABLE LIST AND DETAILLS ..o ittii e ittt ecteee sttt e e ettee e satae e e s etteessestessesabaeaesssbesssasbessssnbasessbbeeesasbeesesbeneessrreneaas 4
2. SUMMARY OF TEST RESULTS ...ttt ettt ettt e ettt s e e s s e bbb et e e e e s s e bbb b et e s e e s s e sbbbaeaeaessaes 5
3. CONDUCTED EMISSIONS ...ttt ettt e ettt e e e s s e bttt s e e s s e s bbb et e e e s s sa st bbb e teseessesabbbaeeeaessaes 6
3.1 MEASUREMENT UNCERTAINTY L.uttitiiitteteieiteeeeiiteeeesisteessasessssssssssssssesssassssssasssssssssesesasssesesasssssssssssesssssessssssesessssenes 6
3.2 TEST EQUIPMENT LIST AND DETAILS ...iiiteeittiiieeiteesieeste e steesste e steessteessteessbeesstaessseesteeansesassaesnsesanseesnsesssensnsenas 6
3.3 TEST PROCEDURE ........oettttttttie e it esitttett e e e e s e st bttt e esessseab b et eeeseessasbbebeeeseessa bbb beeeseessesas b beaesaeesssasbbebaeasesssasbbbbaeesesssasrrnns 6
3.4 BASIC TEST SETUP BLOCK DIAGRAM. ... .uttiiiiiiiiiiiitiiie ettt e e e ettt e s s s e bbb et e e e e s s e sab b b e b s e e s s s e sabbbbaeeesssssabbbbaeesas 6
3.5 ENVIRONMENTAL CONDITIONS 11ttttiieiiiiitttttteeeestiitssseessessiatsssesssessiasssssssssesssaissssssssssssissssssseeesssimtsssseesess i 7
3.6 SUMMARY OF TEST RESULTS/PLOTS ..eiiitiiiitiis ittt stie s stte e ette s sttssett s sttsssbas s shtsssbasssbasssbasssbaessbesssbaassbasssbesssbesssraeesreseses 7
3.7 CONDUCTED EMISSIONS TEST DATA . ..eei it e ittt ettt e e ettt e ettt e e s et e e e ettt e e sbtee e s sabeeesesbbesesasaeeessabeeesesbeseanssesessrranas 7
4, 815.203 - ANTENNA REQUIREMENT ...ttt ettt sttt et st be e be e een e st e baeste e sbeenesnneans 10
4.1 STANDARD APPLICABLE ..11tttti it i iiitttttette et ieiitreesee s st e it e et s e essaiibbbasesaeesssab b babeeesesssasbbbbaeesesssasbbabeeesesssabbabaessesssasreres 10
N I =S =] I 10
5. POWER SPECTRAL DENSITY oottt ettt ettt ettt sttt e s sttt s e sttt e e s sttt e e s eabaeeesbeseessbbesessstaeeesabaeaessabenesas 11
5.1 STANDARD APPLICABLE ...t ittttttittte et ieibtteee e e e st ettt b et ee et s e st b e st e eessasab b b aseseesassab b e seeeeesssbbbabeeeeeessabbbbeeeeeessasbbaaeeeees 11
5.2 TEST EQUIPMENT LIST AND DETAILS ..eiiiiteiei it eeettie sttt e e sttt e e eeate s e s st e e s eabaesssabaeeesssbeeesasbaesessbeeeesabbeeesanbensssarenas 11
LRI I =1yl 4= 10 1) = 01U = R 11
5.4 ENVIRONMENTAL CONDITIONS ..tttiiiiiiiiittttiitieesseistteessesssasassesssesssassssesssesssssisssssssessssissssesssessssisssssssessssisssssseeses 11
5.5 SUMMARY OF TEST RESULTS/PLOTS ..ttt itttieeiittieeeettte e s stte e s st te e s sattssssabasssssbaasssabassesssbasssasbbasessbesssssbbasesanbansesarenas 12
(SRS T S AN N | B AT ATA | 5 2 I R 19
5.1 STANDARD APPLICABLE .......iitcttttittte et i eittttet e e e s s astbeetsesssastbettseassasatbattsaessesatbasesesesssbbbasssasesssabbbeaasasesssasbbaneeeses 19
6.2 TEST EQUIPMENT LIST AND DETAILS .. uttttiiiiiiiieiittiii e e s ettt e e s s s e st b et e s e e s s e sabb bbb e e e s s s s sabb bbb e s e s e s s sbbbbbaeaeesssabbabaeeeas 19
(O I =SSy = (0 1] = U | =TRSO 19
6.4 ENVIRONMENTAL CONDITIONS 11tttttiiiiiiitttteesteetiaistteessesssassssssssesssaissssssssssssiisssssssssssimtsssssssessimmssseessessimsssseeen 19
6.5 SUMMARY OF TEST RESULTS/PLOTS .eeiiitiiiitiiiitie ettt ctee et s st essete s s sbessbe s s sbesssbesssbessabessbessabesssbessnbesssbessnbesssbessnrenas 20
T.POWER OUTPUT ...ttt ettt et e sttt e e ettt e s et et e e sb bt e s sabbeeesaabeseessteessasbeeesaabaaesssbeseseataasesbeteessabenesas 27
7.1 STANDARD APPLICABLE ......ciitittttittte et ieibtteee e e e st aibb b et s e et s ettt b e e e seeesasatbaseseesassabb b e seeeeesssb b babeeesesssabbbaaeeeesssaabbaaeeeeas 27
7.2 TEST EQUIPMENT LIST AND DETAILS ..eiiiittiee it e e ettt ettt e ettt e e et e e s st ee e s aabae s s sabaeeessabeeesasbaesesrbeeeessbbeeesanbensesarenas 27
B T I =1 10 1) = 01U 27
7.4 ENVIRONMENTAL CONDITIONS ..vttiiiiiiiittttitteeessestttteessesssasassesssesssassssesssasssesisssesssessssisssesssessssisssssssesessisssssseeses 27
7.5 SUMMARY OF TEST RESULTS/PLOTS ..vtiiiitttieeiittie e ettt e s sttte e s st te s e sattssssabaeessabessssabassessbbasssasbbsssssbesssssbbasesasbessesarenas 28
8. FIELD STRENGTH OF SPURIOUS EMISSIONS ... ..ottt ettt et sbtae s sabae e 38
8.1 MEASUREMENT UNCERTAINTY otttitiiiiiiittttittieesiaiutteestesssassssssssesssasisssesssesssssisssssssessssissssesssessssisssssssesessisssssseeses 38
8.2 STANDARD APPLICABLE ..o ittttttittie et i iibttie et e et s et b et s e s s s e s bbb eesaessasabbbasssassse s bbb e beseeesssab b babaseeesssabbbbaeeeesssabbaaaeesas 38
8.3 TEST EQUIPMENT LIST AND DETAILS ..uuttttiiiieiiiiiitiiitie e s seiitbet s e e e s s s iabbare s e s s s s sab b e st e e e s s s sbb bbb e e e s e et sabbbbeeaeesssaabbaaeeeeas 38
o Iy = {0 1] = 01U | =R 38
8.5 CORRECTED AMPLITUDE & MARGIN CALCULATION ... .uuteeiittieeieteeesitteeessteeeesesseesssssesssasssssssssesssssssesessssessssssenes 39
8.6 ENVIRONMENTAL CONDITIONS ..vtttiieiiiittttiitieesseitstteessesssassssesssesssassssesssasssesisssesssessssissssesssessssisssesssessssisssssseeses 39
8.7 SUMMARY OF TEST RESULTS/PLOTS ..vvtiiiuttieetittitetetetessteeessetteeeseatesesssbasessstsesssasssaesssbesesabaesesbeseessbbesesabessssrens 39
9. OUT OF BAND EMISSIONS . ...ttt ettt ettt s bt e e e b e e e s bt e e e s sab e e e s s b ba e e sbbaesssabaeesssbaasesabeeesssabaneaas 68
0.1 STANDARD APPLICABLE .......ciectttttttie et ieitttttt e e e s s asebeetsesssasabbetssesssasatbaessaessesatbesesesesssbbbabssesesssasbbbaasasesssasbbabeeeses 68
9.2 TEST EQUIPMENT LIST AND DETAILS .....tiiiitie sttt ettt ettt et et e et et e et e st eeba e s beeante e e teaenbee e beaenbeesntaeenreen 68
LS IR Iy = (0 1] = 01U | 68
9.4 ENVIRONMENTAL CONDITIONS 11ttttiieiiiiitttteteeeetiaistteessesssassssssssessssiissssssssssssiisssssssssssimtsssssssessimssssesssessimnsssseen 68
0.5 SUMMARY OF TEST RESULTS/PLOTS .t itiiiitiii ittt ettt ctte sttt s st ee st s s sbesstt s s sbasssbes s sbassabesssbassabessbassabassbessabesssbessarasas 69

REPORT NO.: STR111082191-1 PAGE 2 OF 77 FCC PART 15.247



Amelia World Corporation Model:VV-5HD

1. GENERAL INFORMATION

1.1 Product Description for Equipment Under Test (EUT)

Client Information

Applicant: Amelia World Corporation

Address of applicant: 11601 Biscayne Blvd.Unit 200A, Miami, Florida, 33181,
USA

Manufacturer: Shenzhen StarWorth Manufacturing Co., Ltd
Address of manufacturer: Building No.27, ChenTian Industrial Estate, XiXiang,

Bao an, Shenzhen, China

General Description of E.U.T

Items Description
EUT Description: MID

Trade Name: LINSAY
Model No.: V-5HD

Rated Voltage:

Battery DC 3.7V with DC 5V power adapter

RF Output Power

Max. 11.78dBm (Conducted)

Antenna Gain:

1 dBi

Frequency range:

2412MHz~2462MHz for 802.11b/g/n(HT20)
2422MHz~2452MHz for 802.11n(HT40)

Number of channels:

11/7

Channel Separation:

5MHz

Type of Antenna:

Integral Antenna

Note: The test data is gathered from a production sample, provided by the manufacture.

1.2 Test Standards

The following report is prepared on behalf of the Amelia World Corporation in accordance with FCC Part 15,
Subpart C, and section 15.203, 15.205, 15.207, 15.209 and 15.247 of the Federal Communication
Commissions rules.

The objective is to determine compliance with FCC Part 15, Subpart C, and section 15.203, 15.205, 15.207,
15.209 and 15.247 of the Federal Communication Commissions rules.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of the product,
which result in lowering the emission, should be checked to ensure compliance has been maintained.

1.3 Test Methodology

All measurements contained in this report were conducted with ANSI C63.4-2003, American National Standard
for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment in
the range of 9 kHz to 40 GHz.
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The equipment under test (EUT) was configured to measure its highest possible emission level. The test modes

were adapted with Low Channel, Middle Channel and High Channel, accordingly in reference to the Operating
Instructions.

1.4 Test Facility

e FCC - Registration No.: 994117

SEM.Test Compliance Services Co., Ltd. EMC Laboratory has been registered and fully described in a

report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files and the Registration is 994117.

¢ Industry Canada (IC) Registration No.: 7673A
The 3m Semi-anechoic chamber of SEM.Test Compliance Services Co., Ltd. has been registered by

Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration
No.: 7673A.

e CNAS Registration No.: L4062

Shenzhen SEM.Test Electronics Service Co., Ltd. is a testing organization accredited by China National
Accreditation Service for Conformity Assessment (CNAS) according to ISO/IEC 17025. The accreditation
certificate number is L4062. All measurement facilities used to collect the measurement data are located at
3/F, Jinbao Commerce Building, Xin’an Fanshen Road, Bao’an District, Shenzhen, P.R.C (518101)

1.5 EUT Exercise Software
The EUT exercise program used during the testing was designed to exercise the system components.

1.6 Accessories Equipment List and Details

Description Manufacturer Model Serial Number

Notebook ASUS X50R 74NOAS297138

1.7 EUT Cable List and Details

Cable Description Length (M) Shielded/Unshielded | With Core/Without Core
USB Cable 0.5 Unshielded Without Core
REPORT NO.: STR111082191-1 PAGE 4 OF 77
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2. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTIONOFTEST RESULT

§ 15.203; § 15.247(c)(1)(i) Antenna Requirement Compliant
§ 15.207(a) Conducted Emission Compliant

§ 15.247(e) Power Spectral Density Compliant

§ 15.247(a)(2) 6 dB Bandwidth Compliant

§ 15.247(b)(3) Power Output Compliant

§ 15.209(a)(d) Radiated Emission Compliant

§ 15.247(d) Band edge Compliant
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3. CONDUCTED EMISSIONS

3.1 Measurement Uncertainty

Base on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the uncertainty of any
conducted emissions measurement is + 2.88 dB.

3.2 Test Equipment List and Details

Description Manufacturer Model Serial Number | Cal. Date Due. Date
EMI Test Receiver Rohde & Schwarz ESPI 101611 2010-12-20 | 2011-12-19
L.L.S.N Schwarz beck NSLK8126 8126-224 2010-12-20 | 2011-12-19

Pulse Limiter Rohde & Schwarz ESH3-Z2 100911 2010-12-20 | 2011-12-19

Statement of Traceability: All calibrations have been performed per the NVLAP requirements traceable to
the NIST.

3.3 Test Procedure

Test is conducting under the description of ANSI C63.4-2003, American National Standard for Methods of
Measurement of Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment in the range of 9
kHz to 40 GHz.

3.4 Basic Test Setup Block Diagram

EUT

LISN

wol

To Receiver

0.8m Non-conduction
table above Ground Plane
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3.5 Environmental Conditions

Temperature: 20°C
Relative Humidity: 52%
ATM Pressure: 1011 mbar

3.6 Summary of Test Results/Plots

According to the data in section 3.7, the EUT complied with the FCC Part 15.207 Conducted margin for a Class B
device, with the worst margin reading of:

-15.32 dBuV at 0.554 MHz in the Line Average Detector, 0.15-30MHz

3.7 Conducted Emissions Test Data
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Plot of Conducted Emissions Test Data
Conducted Disturbance
EUT: MID
M/N: V-5HD
Operating Condition:Charging &Playing
Test Specification: N
Comment: AC 120V/60Hz, DC 5V

@ RBW 9 kHz
MT 5 ms

Att 10 dB AUTO

dBLY Moo 1 MHz 10 MHz
90
1 PK
MAXH | oo
TDF
70
~~QE
60 |
~a
|50 |
6DB
Wud | Nl
| N\‘l“ M 3 l

150 kHz 30 MHz

EDIT PEAK LIST (Prescan Results)
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Plot of Conducted Emissions Test Data
Conducted Disturbance
EUT: MID
M/N: V-5HD
Operating Condition:Charging&Playing
Test Specification: L
Comment: AC 120V/60Hz, DC 5V

@ RBW 9 kHz
MT 5 ms

Att 10 dB AUTO

dBLY Moo 1 MHz 10 MHz

1 PK
MAXH

N)|
>

MAXH

EDIT PEAK LIST (Prescan Results)

30 MHz

TDF

6DB
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4.815.203 - ANTENNA REQUIREMENT

4.1 Standard Applicable

According to FCC 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached antenna or of
an antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with the
provisions of this section.

4.2 Test Result

This product has a integral antenna, fulfill the requirement of this section.
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5. POWER SPECTRAL DENSITY

5.1 Standard Applicable

According to 15.247(a)(1)(iii), For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of

continuous transmission.
5.2 Test Equipment List and Details

Description Manufacturer Model Serial Number | Cal. Date Due. Date
Spectrum Analyzer Agilent E4402B US41192821 | 2010-12-20 | 2011-12-19
Attenuator ATTEN ATS100-4-20 / 2010-12-20 | 2011-12-19

Statement of Traceability: All calibrations have been performed per the NVLAP requirements traceable to
the NIST.

5.3 Test Procedure

1. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum
analyzer.

2. Set center frequency of spectrum analyzer = operating frequency.

3. Set the spectrum analyzer as RBW, VBW=3KHz.

4. Repeat above procedures until all frequency measured was complete.

5.4 Environmental Conditions

Temperature: 20°C
Relative Humidity: 54%
ATM Pressure: 1011 mbar
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5.5 Summary of Test Results/Plots

Test mode Test channel Reading Limit
dBm/3kHz dBm/3kHz
Low channel
-18.09 8
(2412MHz)
Middle ch |
802.11b acte channe -18.02 8
(2437MHz)
High channel
-18.64 8
(2462MHz)
Low channel
-21.50 8
(2412MHz)
Middle channel
802.11g -21.83 8
(2437MHz)
High channel
-22.86 8
(2462MHz)
Low channel
-20.34 8
(2412MHz)
Middle channel
802.11n (HT20) -20.92 8
(2437MHz)
High channel
-21.61 8
(2462MHz)
Low channel
-25.19 8
(2422MHz)
Middle channel
802.11n (HT40) ! -25.34 8
(2437MHz)
High channel
-25.83 8
(2452MHz)
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For 802.11b
Low Channel:

Peak Search

i

Atten 16 dB
Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search
1A

Marker
2411317500 GHz Pk-Pk Search
-18.89 dBm o
a1 More
1of 2

Middle Channel:

| Peak Search

Meas Tools»

Atten 16 dB

Next Peak
Next Pk Right
Next Pk Left

Min Search
1A
Marker
2437716250 GHz Pk-Pk Search
-18.82 dBm —
z More

#Res BH #UBH 10 ki Lof2

A:\SCRENG24.GIF file saved
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High Channel:

i: Agilent . | Peak $Search

Atten 16 dB

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left

Min Search

Marker
2.462675000 GHz
-18.64 dBm

Pk-Pk Search

. - More
ik ] T ks 1of 2

ENB25.GIF file saved

For 802.11g
Low Channel:

Peak Search

i

Atten 16 dB
Meas Tools»

Next Peak

. FL T n
0y Hl—.,.-"-' FEA I"'\""‘lrf'f'flI"'“"
Lul o |

(4T A A
l |'|"’1I'| F|''l,u|1|f‘Fr||1l|r"|"'|" y Next Pk Ri g ht
Next Pk Left

Min Search
AR

Marker
2.412633750 GHz
-21.5 dBm

Pk-Pk Search

More
#UBH 10 kHz Lof 2

\SCRENO26.GIF file saved
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Middle Channel:

- Agilent

Wy
L

.
i
Il
!

|1|fIr.Il'l\\!|f-,.|'IJI‘IIr"|Ir‘1f"1II

Marker
2.437633750 GHz

#\VBH

High Channel:

- Agilent

Atten 16 dB

o,
n

""'ml,-.‘l" i
My r-'.‘lpr Iy 1'

Marker
2.462637500 GHz
-22.86 dBm

o
Tt

A:\SCRENG27.GIF file saved

A:\SCRENG28.GIF file saved

Peak Search

i

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Peak Search

i

Meas Tools»

Next Peak
-"'f"""I.I'M"r""'r-""-..\r

A

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2
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For 802.11n HT 20M
Low Channel:

Peak Search

W

Atten 16 dB

Meas Tools»

Next Peak

| |II r | III |,l|| ||'| II|'

II|III I'I’ II'J' I||I |I|r II lI'J I|| l'J III |||I iy =z | | |r II|| |||F It 'l ||J 'I Y |
y i “H"I YN f Next Pk Right
Next Pk Left
Min Search

1A
Marker

2.411388750 GHz Pk-Pk Search
-20.34 dBm ——————
a1 More
’ 1of 2

A:\SCRENG29.GIF file saved

Middle Channel:

| Peak Search

Meas Tools»

Atten 16 dB

; Next Peak
T 1 .|I |I | . P | | r.1 II--.-.I n Il‘-.
Il \ '| i ||I I||I I |I fi L |I |I | |I '|[' I'.' g '||' ) / |
ik U \' Ak l llll '|"u"*1|h‘1"‘|1| | i ‘ I [ an Mext Pk Right
Next Pk Left
Min Search
AA
Marker
2.436392500 GHz Pk-Pk Search
-28.92 dBm ——
- More
- 1of 2

#UBH 10 kHz

:\SCREN®30.GIF file saved
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High Channel:

- Agilent — : | Peak Search

Atten 16 dB

Meas Tools»

: Next Peak
‘Hfll'II',l.[ulll |/ . -fl I_‘.I I‘|'| 1||,—..I
AHHAARA [ AARAAN,
Itl I " lr || lll 1'1|'. |'q1||u!“ 1l .‘| '} |f " l'l l" I Next Pk Right
Next Pk Left
Min Search
Marker
2.461388750 GHz L B
-21.61 dBm
- More
' ' 1of 2

ENB31.GIF file saved

For 802.11n HT 40M
Low Channel:

Peak Search

i

Atten 16 dB
Meas Tools»

Next Peak

f -"'-4“'-.».-",-_,-' N
o W .
. IU Next Pk Right
! ! , “I",u\,l
r."le Ff"“[ |\| |.rl iy l, Il 'l ]Hﬂ[l" ||'I M F"lh'lﬂuv I]L\I l‘“ lI”r h
Next Pk Left

Min Search
AR

Marker
2.421422500 GHz
—2519 dBm

Pk-Pk Search

More
#UBH 10 kHz Lof 2

\SCRENB32.GIF file saved
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Middle Channel:

- Agilent

Atten 16 dB

Marker
2.436418750 GHz
—2534 dBm

High Channel:

Atten 16 dB

i

oA oty ]
1, r.rll

! Yy ”FL“MJ 'J v "' | u';'w

A
Marker
2.451418750 GHz

-25.83 dBm
152 Gz

ENB33.GIF file saved

l
\.HWmPW'V1

#\JBW 10 kHz

A:\SCRENG24.GIF file saved

Peak Search

i

Meas Tools»

Next Peak

Next Pk Right

f
A fl

i A
o '”r"".r |1|[ L',r]|1||1||” 0 [uhll i 1”I|I||\'r1ll,.,|.J W

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

| Peak Search

Meas Tools»
Next Peak

ik Next Pk Right
|'I| || [JI Iql.‘lrlllln

Next Pk Left
Min Search

Pk-Pk Search

More
1of 2
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6. 6-dB BANDWIDTH

6.1 Standard Applicable

According to 15.247(a)(2). Systems using digital modulation techniques may operate in the 902-928 MHz,
2400-2483.5 MHz, and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

6.2 Test Equipment List and Details

Description Manufacturer Model Serial Number | Cal. Date Due. Date
Spectrum Analyzer Agilent E4402B US41192821 | 2010-12-20 | 2011-12-19
Attenuator ATTEN ATS100-4-20 / 2010-12-20 | 2011-12-19

Statement of Traceability: All calibrations have been performed per the NVLAP requirements traceable to
the NIST.

6.3 Test Procedure

1. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum
analyzer.

2. Set center frequency of spectrum analyzer = operating frequency.

3. The spectrum analyzer as RBW=300KHz (1 % of Bandwidth.), Sweep=auto

4. Mark the peak frequency and —6dB (upper and lower) frequency.

6.4 Environmental Conditions

Temperature: 24° C
Relative Humidity: 53%
ATM Pressure: 1018 mbar
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6.5 Summary of Test Results/Plots

Test mode Frequency 6 dB Bandwidth Limit
MHz kHz kHz
2412 10268 500
802.11b 2437 10271 500
2462 10272 500
2412 16548 500
802.119 2437 16510 500
2462 16499 500
2412 17773 500
802.11n (HT20M) 2437 17916 500
2462 17791 500
2422 36272 500
802.11n (HT40M) 2437 36076 500
2452 36205 500
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For 802.11b
Low Channel:
L | Meas Control
|
Ch Freq 2.412 GHz Trig Free
Occupied Bandwidth _- Restart
-
Single Caont
Atten I
Pause
#\/BH 3 MHz
Occupied Bandvwidth Occ BH % Pur
15.5131 MHz % dB
Transmit Freq Error - 15
% dB Bandwidth ]
Mid Channel:
- Agilent Im
|
Ch Freq 2.437 GHz Trig Free Trace
Occupied Bandwidth I . :
Center 2.437000000 GHz
Clear Hrite
Atten
Max Hold
Min Hold
View
#\/BH 3 MHz 10 . )
Occupied Bandvwidth Occ BH % Pur Blank
15.5560 MHz % dB ab
Transmit Freq Error 1 More
x dB Bandwidth 10.271 MHz Lofe

A:\SCRENG11.GIF file saved
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High Channel:
- Agilent Im
Ch Freq 2.452 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3

Center 2.462000000 GHz
Clear Hrite
Atten
Max Hold
Min Hold
View
Occupied Bandvwidth Occ BH % Pur . Blank
15.5739 MHz % dB ab

Transmit Freq Error 7 More
x dB Bandwidth Lofe

For 802.11g

Low Channel:

- Agilent Im
|
Ch Freq 2.412 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3
RBHW 300.0000000 kHz
Clear Hrite
Max Hold
Min Hold
View
SUBH 3 MHz
Occupied Bandvwidth Occ BH % Pur Blank
17.1120 MHz X dB ab
Transmit Freq Error  —46. More
x dB Bandwidth 16.5¢ Lot 2

A:\SCRENG13.GIF file saved

REPORT NO.: STR111082191-1 PAGE 22 OF 77 FCC PART 15.247



Amelia World Corporation

Model:V-5HD

Mid Channel:

High Channel:

- Agilent

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth _-

Center 2.437000000 GHz

Atten

#VBHW 3

Occ BH % Pwr

Occupied Bandvwidth
% dB

17.1555 MHz

Transmit Freq Error

% dB Bandwidth 16.51

- Agilent

Ch Freq
Dccupied Bandwidth

Center 2.462000000 GHz

2462 GHz Trig Free

Atten

P¢

W

Occupied Bandvwidth
17.0837 MHz

Transmit Freq Error
% dB Bandwidth

Occ BH % Pwr
x dB

| Trace/View

Trace

Clear Hrite

Max Hold

Min Hold

View

Blank

A:\SCRENG14.GIF file saved

A:\SCRENB15.GIF file saved

More
1of 2

Trace/View

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1of 2
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For 802.11n HT 20M

Low Channel:
L |Freq/[:hanne|
|
Ch Freq 2.412 GHz Trig Free Center Fre
q
Occupied Bandwidth | ] 241200000 GHz
Center 2.412000000 GHz
Start Freq
238700000 GHz
Atten I
_ Stop Freq
_),. 243700608 GHz
CF Step
L.o0008608 MHz
Auto Man
Freq Offset
B.00000080 Hz
#YBW 3 MHz —_—
. . N Signal Track
Occupied Bandvwidth Occ BH % Pur on o
18.2968 MHz X dB el
Transmit Freq Error  166.1 Scale Type
x dB Bandwidth : Log Lin
A:\SCRENO16.6IF file saved
Mid Channel:
i: Agilent |Freq/[:hanne|
|
Ch Freq 2.437 GHz Trig Free

Center Freq

Occupied Bandwidth | ] 2.43700000 GHz

Center 2.437000000 GHz T

2.41208008 GHz

Stop Freq
246200600 GHz

CF Step
5.00000008 MHz
Auto Man

Freq Offset
B.A0060080 Hz

#UBM 3 MHz
Occupied Bandvwidth Occ BH % Pur on
18.3527 MHz X dB dB

Transmit Freq Error Scale Type
% dB Bandwidth : Log Lin

A:\SCRENB17.GIF file saved

Signal Track
Off
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High Channel:

- Agilent

|Freq/[:hanne|

Ch Freq 2.452 GHz Trig Free Center Freq

Occupied Bandwidth | ] 2.46200000 GHz

Center 2.462000000 GHz T

2.43708008 GHz

Stop Freq
248700600 GHz

CF Step
5.00000008 MHz
Auto Man

Freq Offset
B.A0060080 Hz

Occupied Bandvwidth Occ BH % Pwr - OnSignal Tra[?_fli

18.2857 MHz % dB

Transmit Freq Error Scale Type
% dB Bandwidth : 1 MHz Log Lin

A:\SCRENG18.GIF file saved

For 802.11n HT 40M
Low Channel:

- Agilent Im
|
Ch Freq 2.422 GHz Trig Free Trace
Deccupied Bandwidth _- 1 P 3
REBW 1.9000P000A MHz
Clear Hrite
Max Hold
Min Hold
View
#\/BH 3 MHz . )
Occupied Bandvwidth Occ BH % Pur Blank
36.5165 MHz X dB b
Transmit Freq Error More
x dB Bandwidth Lot 2

A:\SCRENG19.GIF file saved
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Mid Channel:
- Agilent Im
Ch Freq 2.437 GHz Trig Free Trace
Occupied Bandwidth I . :
Center 2.437000000 GHz
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandvwidth Occ BH % Pur . Blank
36.4517 MHz % dB ab
Transmit Freq Error More
x dB Bandwidth Lot 2
A:\SCRENG20.GIF file saved
High Channel:
# Agilent Freg/Channel
|
Ch Freq 2.452 GHz Trig Free Center Fre
q
Occupied Bandwidth | ] 245200000 GHz
Center 2.452000000 GHz
Start Freq
242700000 GHz
Stop Freq
247700080 GHz
CF Step
L.A0060600 MHz
Auto Man
Freq Offset
B.00000080 Hz
1 K1 MHz : Sree —
. . N Signal Track
Occupied Bandwidth Occ BH 7 Pur on 0Ff
36.4464 MHz % dB |
Transmit Freq Error Scale Type
x dB Bandwidth 5 MHz Log Lin

A:\SCRENG21.GIF file saved
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7. POWER OUTPUT

7.1 Standard Applicable

According to 15.247(b)(3). For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

7.2 Test Equipment List and Details

Description Manufacturer Model Serial Number | Cal. Date Due. Date
Spectrum Analyzer Agilent E4402B US41192821 | 2010-12-20 | 2011-12-19
Attenuator ATTEN ATS100-4-20 / 2010-12-20 | 2011-12-19

Statement of Traceability: All calibrations have been performed per the NVLAP requirements traceable to
the NIST.

7.3 Test Procedure

According to section 15.247(b)-power output of the KDB-558074 (2005), the method #1 of the power output
option2 was used, the following is the measurement procedure.

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.
2. Set RBW =1 MHz, Set VBW = 3 MHz.

4. Use sample detector mode if bin width (i.e., span/number of points in spectrum display) < 0.5 RBW. Otherwise
use peak detector mode.

5. Use a video trigger with the trigger level set to enable triggering only on full power pulses. Transmitter must
operate at full control power for entire sweep of every sweep. If the device transmits continuously, with no off
intervals or reduced power intervals, the trigger may be set to “free run”.

6. Trace average 100 traces in power averaging mode.
7. Compute power by integrating the spectrum across the 26 dB EBW of the signal. The integration can be

performed using the spectrum analyzer’s band power measurement function with band limits set equal to the
EBW band edges.

7.4 Environmental Conditions

Temperature: 21°C
Relative Humidity: 55%
ATM Pressure: 1011 mbar
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7.5 Summary of Test Results/Plots

Test mode Frequency Reading Output power Limit

MHz dBm wW w

2412 10.03 0.01007 1

802.11b (1M) 2437 10.15 0.01035 1
2462 9.21 0.00834 1

2412 11.78 0.01507 1

802.11b (11M) 2437 11.40 0.01380 1
2462 10.56 0.01138 1

2412 7.99 0.00630 1

802.11g (6M) 2437 8.76 0.00752 1
2462 8.14 0.00652 1

2412 9.22 0.00836 1

802.11g (54M) 2437 9.02 0.00798 1
2462 8.11 0.00647 1

2412 8.18 0.00658 1

802.11n HT 20M 2437 7.98 0.00628 1
2462 7.32 0.00540 1

2422 8.00 0.00631 1

802.11n HT 40M 2437 8.50 0.00708 1
2452 7.69 0.00587 1
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For 802.11b_1M rate
Low Channel:

L | Meas Setup
- |

Ch Freq 2.412 GHz Trig Free Avg Number

Channel Power ' 3 - on 10[‘1?
REHW 1.000000000 MHz B

Avg Mode

ik . ( Exp Repeat

Integ BH

20,0008 MHz

Chan Pwr Span

B 30.0000000 MHz

Channel Power Power Spectral Density Rg?fgiﬁ;
10.83 dBm /20.0000 MHz -62.98 dBm/Hz 7
1of 2

Option not installed

Middle Channel:

# Agilent Freg/Channel
|

Ch Freq 2.437 GHz Trig Fres Center Freq
Channel Power : ) I 700000 G

Center 2.437000000 GHz § _ start Freq

2.42208008 GHz

Stop Freq
245200600 GHz

CF Step
| 3.00000008 MHz
Auto Man

Freq Offset
"l 0.00800800 Hz

Channel Power Power Spectral Density OnSignaI Trag_;';
10.15 dBm /20.0000 MHz -62.86 dBm/Hz <
Lo cale Ty;m

A:\SCRENG26.GIF file saved
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High Channel:

- Agilent

|Freq/[:hanne|

Ch Freq 2.462 GHz Trig Fres Center Freq
Channel Power : B 200000 Gz

Center 2.462000000 GHz . _ start Freq

2.44708008 GHz

Stop Freq
247700600 GHz

CF Step
3.00000008 MHz
Auto Man

Freq Offset
B.A0060080 Hz

Signal Track
Channel Power Power Spectral Density || g 0Ff

921 dBm /20.0000 MHz -63.80 dBm/Hz <
cale Type

Log Lin

A:\SCRENG27.GIF file saved

For 802.11b_11M rate
Low Channel:

- Agilent Im
|

Ch Freq 2.412 GHz Trig Fres Trace

Channel Powsr i g - 1 2 3

Marker 2.412975000 GHz

; Clear Hrite

Max Hold

Min Hold

View

Channel Power Power Spectral Density Blank

11.78 dBm /20.0000 MHz ~61.23 dBm/Hz rore

1aof 2

A:\SCRENG28.GIF file saved
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Middle Channel:

- Agilent

| Meas Control

Ch Freq 2.437 GHz Trig Free
Channel Power ' - Restart
UBW 3.000000000 MHz
Measure
Mkr alElkd Single Caont
Pause

Channel Power Power Spectral Density

11.4@ dBm /20.0000 MHz -61.61 dBm/Hz

A:\SCRENG29.GIF file saved

High Channel:
# Agilent Freg/Channel
|
Ch Freq 2.452 GHz Trig Free Center Freq

Channel Power : 16 B 200000 Gz

Center 2.462000000 GHz § _ start Freq

4 244706600 GHz

Stop Freq
247700600 GHz

CF Step
3 O0a006000 MHz
Auto Man

Freq Offset
4 Y.00080080 Hz

Signal Track
Channel Power Power Spectral Density || g 0Ff

18.56 dBm /20.0000 MHz -62.45 dBm/Hz <
cale Type

Log Lin

A:\SCRENB40.GIF file saved
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For 802.11g_6M rate
Low Channel:

L | Meas Setup
- |

Ch Freq 2.412 GHz Trig Free Avg Number

Channel Power ' 3 - on 10[‘1?
Integration BW 23.0000 MHz B

Avg Mode

41 Exp Repeat

Integ BH

23.0008 MHz

Chan Pwr Span

§| 34.5008000 MHz

Channel Power Power Spectral Density Rg?fgiﬁ;
799 dBm /23.0000 MHz -b65.63 dBm/Hz 7
1of 2

Option not installed

Middle Channel:

# Agilent Peak Search
|
Ch Freq 2.437 GHz Trig Fres
Channel Power ' 3 - Meas Tools»
Marker 2.433377500 GHz
Y Next Peak
Next Pk Right
Next Pk Left
Min Search
Channel Power Power Spectral Density [[LQULSIEINY
8.76 dBn /23.0000 MHz ~64.86 dBm/Hz vore
1aof 2

A:\SCRENB42.GIF file saved
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High Channel:

- Agilent

| Peak Search

Ch Freq 2.462 GHz Trig Fres

Channel Power ' - Meas Tools»
Marker 2.457342500 GHz

T, Next Peak

Next Pk Right

Next Pk Left

Min Search

Channel Power Power Spectral Density [[LQULSIEINY

8.14 dBn  /23.0000 MHz ~65.48 dBm/Hz vore

1aof 2

A:\SCRENB43.GIF file saved

For 802.11g_54M rate

Low Channel:
# Agilent Peak Search
|
Ch Freq 2.412 GHz Trig Fres
Channel Power ' 3 - Meas Tools»
Marker 2.416312500 GHz

YRR ; Next Peak
Next Pk Right
Next Pk Left
Min Search
Channel Power Power Spectral Density [[LQULSIEINY
9.22 dBn  /23.0000 MHz ~64.40 dBm/Hz vore
1aof 2

A:\SCRENB44.GIF file saved
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Middle Channel:

- Agilent

| Peak Search

Ch Freq 2.437 GHz Trig Fres

Channel Power ' - Meas Tools»
Marker 2.435102500 GHz

. Next Peak

Next Pk Right

Next Pk Left

Min Search

Channel Power Power Spectral Density [[LQULSIEINY

9.02 dBn  /23.0000 MHz ~64.60 dBm/Hz vore

1aof 2

A:\SCRENBA5.GIF file saved

High Channel:
i: Agilent | Peak $Search
- |
Ch Freq 2.462 GHz Trig Fres
Channel Power ' 16 - Meas Tools»
Marker 2.465018750 GHz
. Next Peak
Next Pk Right
Next Pk Left
Min Search
Channel Power Power Spectral Density [[LQULSIEINY
8.11 dBn /23.0000 MHz ~65.51 dBm/Hz vore
1aof 2

A:\SCRENB46.GIF file saved
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For 802.11n_HT 20M
Low Channel:

AL | Peak Search
|
Ch Freq 2.412 GHz Trig Free
Channel Powsr ( G - Meas Tools»
Marker 2.413593750 GHz

K Next Peak

Next Pk Right

Next Pk Left

Min Search

Channel Power Power Spectral Density [[LQULSIEINY

8.18 dBm /25.0000 MHz -65.80 dBm/Hz Hore

1of 2

A:\SCRENBA7.GIF file saved

Middle Channel:

- Agilent Im
|

Ch Freq 2.437 GHz Trig Fres Trace

Channel Powsr i g - 1 2 3

Center 2.437000000 GHz

Y Clear Hrite

Max Hold

Min Hold

View

Channel Power Power Spectral Density Blank

7.98 dBn /25,0000 MHz ~66.00 dBm/Hz rore

1aof 2

A:\SCREND48.GIF file saved
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High Channel:

- Agilent

| Peak Search

Ch Freq 2.462 GHz Trig Fres

Channel Power ' - Meas Tools»
Marker 2.463781250 GHz

Next Peak

Next Pk Right

Next Pk Left

Min Search

Channel Power Power Spectral Density [[LQULSIEINY

7.32 dBn  /25.0000 MHz ~66.66 dBm/Hz vore

1aof 2

A:\SCRENB49.GIF file saved

For 802.11n_HT 40M

Low Channel:
# Agilent Peak Search
|
Ch Freq 2.422 GHz Trig Fres
Channel Power ' 3 - Meas Tools»
Marker 2.425200000 GHz

Next Peak
Next Pk Right
Next Pk Left
Min Search
Channel Power Power Spectral Density [[LQULSIEINY
8.00 dBn  /40.0000 MHz ~68.02 dBm/Hz vore
1of 2

A:\SCRENGSO.GIF file saved
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Middle Channel:

3 Agilent

| Meas Setup

Ch Freq 2.437 GHz Trig Free Avg Number

Channel Power ' 1¢ - on 10[‘1?
Integration BW 42.0000 MHz B

Avg Mode

b Exp Repeat

Integ BH

42,0008 MHz

Chan Pwr Span

M| 54.0000000 MHz

#YBH 3 MHz
Channel Power Power Spectral Density Rg?fgiﬁ;
8.50 dBm /42.0000 MHz -b7.73 dBm/Hz 7
1of 2

A:\SCRENGS1.GIF file saved

High Channel:

- Agilent | BH/RAvy
|

Ch Freq 2.452 GHz Trig Free Res BW
; r 166000008 MHz
Channel Powsr - Auta Man

RBW 1.000000000 MHz Video BK

3.00006000 MHz
Auto Man

VBW/RBHW
16660666
Auto Man

Average
106
"N 0ff

Avg Type
Por (RMS3»
Auto Man

EMI Res BH'
Hane

o

#UBH 3 MHz
Channel Power Power Spectral Density

7.69 dBm /42.0000 MHz -68.55 dBm/Hz

A:\SCRENBS2.GIF file saved
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8. FIELD STRENGTH OF SPURIOUS EMISSIONS

8.1 Measurement Uncertainty

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the uncertainty of a
radiation emissions measurement is +5.10 dB.

8.2 Standard Applicable

According to §15.247(c), 15.205 15.209(b) &15.35 (b), the field strength of emissions from intentional radiators
operated within these frequency bands shall comply with the following:

Section 15.209:

30 - 88 MHz 40 dBuV/m @3M

88 -216 MHz 43.5 dBuV/m @3M
216 -960 MHz 46 dBuV/m @3M
Above 960 MHz 54dBuV/m @3M

The emission limit in this paragraph is based on measurement instrumentation employing an average detector
above 1GHz. The provisions in §15.35 for limiting peak emissions apply. Spurious Radiated Emissions
measurements starting below or at the lowest crystal frequency.

Emissions that fall in the restricted bands (15.205) must be less than 54dBuV/m otherwise the spurious and
harmonics must be attenuated by at least 20dB.

8.3 Test Equipment List and Details

Description Manufacturer Model Serial Number | Cal. Date Due. Date
Spectrum Analyzer R&S FSP 836079/035 2010-12-20 | 2011-12-19
EMI Test Receiver R&S ESVB 825471/005 | 2010-12-20 | 2011-12-19

Pre-amplifier Agilent 8447F 3113A06717 | 2010-12-20 | 2011-12-19
Pre-amplifier Compliance Direction | PAP-0118 24002 2010-12-20 | 2011-12-19
Tnloiri;:]iiband SCHWARZBECK VULB9163 9163-333 2011-01-09 | 2012-01-08
Horn Antenna ETS 3117 00086197 2011-01-09 | 2012-01-08
Loop Antenna SCHWARZECK HFRA 5165 9365 2011-01-09 | 2012-01-08

8.4 Test Procedure

The setup of EUT is according with per ANSI C63.4-2003 measurement procedure. The specification used was
with the FCC Part 15.205 15.247(a) and FCC Part 15.209 Limit.
The external 1/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the middle.
The spacing between the peripherals was 10 cm.
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1
Antenna
Tower
[
3
A
3
|A Ll
I« 3m g
EUT M ]
1
Turntable g
Table T To EMI Receiver

Ground Plane

8.5 Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated adding the Antenna Factor and the Cable Factor, and subtracting the
Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Ant. Factor + Cable Loss — Ampl. Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable limit.
For example, a margin of -6dBuV means the emission is 6dBuV below the maximum limit for Class B. The

equation for margin calculation is as follows:

Margin = Corr. Ampl. — FCC Part 15 Limit

8.6 Environmental Conditions

Temperature: 22°C
Relative Humidity: 52%
ATM Pressure: 1012 mbar

8.7 Summary of Test Results/Plots

According to the data below, the FCC Part 15.205, 15.209 and 15.247 standards, and had the worst margin of:

-2.49dBpV at 4824MHz in the Vertical polarization, Transmitting 802.11b Low Channel test mode with, 9
KHz to 25 GHz, 3Meters

Note: this EUT was tested in 3 orthogonal positions and the worst case position data was reported.
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Test Result/Plots:

Spurious Emission From 30 MHz to 1 GHz

Test mode: Transmitting (802.11b) Low Channel (2412MHz)
Comment:

Horizontal

80.0 dBu¥/m

limit1: —_—

70

-20.0 i i Lo
30.000 lllll 5II] II3I] ?I"I] EIII] — I ZIEI]I] ;I]I] 5II]I] IIBI]I] TrI'I]I] I1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
55.2207 16.84 7.76 24.60 40.00 -15.40 360 200 peak
144.3348 25.64 401 29.65 43.50 -13.85 0 100 peak
3 192.4186 29.15 6.54 35.69 43.50 -7.81 223 100 peak
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Vertical

80.0 dBu¥/m

limit1: —_—

70 | RSSO SO S SO SO SO S RO S SN—

-20.0 . . . . A
30.000 10 50 60 70 ' 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
33.0950 19.58 6.77 26.35 40.00 -13.65 360 200 peak
45.3755 20.74 8.21 28.95 40.00 -11.05 0 100 peak
60.0691 21.78 7.50 29.28 40.00 -10.72 360 200 peak
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Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11b) Middle Channel (2437MHz)

Comment:
Horizontal
800  dBuV/m
' limit1: —
2 e e T
B | oo i
: N L E E T
10 A S S T . NS N S S
g :
R 1 3 |
30 R e e ERECEEE, EEFEEPEEEE FEEP e A S R e
20 | bt el YV WA LT
10 U JEpU USSR N U U R U JUpURPRS IPUpRUNI JURTUDY IUPREE DI
1 X O O O O SR SN
E L S
-20.0 : S : : : I
30.000 40 50 60 70 80 300 400 500 GOD 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
1 144.3348 26.23 4.01 30.24 43.50 -13.26 360 100 peak
192.4186 28.34 6.54 34.88 43.50 -8.62 0 200 peak
237.4760 22.13 8.28 30.41 46.00 -15.59 206 118 peak
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Vertical

80.0 dBu¥/m

limit1: —_—

70 | SNBSS S SO 0 SO SO

-20.0 . . . . . . oo
30.000 10 50 60 70 80 ' 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
44.7434 20.76 8.22 28.98 40.00 -11.02 360 100 peak
56.0007 22.16 7.73 29.89 40.00 -10.11 360 200 peak
192.4186 21.60 6.54 28.14 43.50 -15.36 0 200 peak
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Spurious Emission From 30 MHz to 1 GHz

Test mode: Transmitting (802.11b) High Channel (2462MHz)
Comment:

Horizontal

80.0 dBu¥/m

limit1: —_—

70

-20.0 ' ' ' ' -
30000 40 50 60 70 ' 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
1 60.0691 24.54 7.50 32.04 40.00 -7.96 360 200 peak
144.3348 23.96 4.01 27.97 43.50 -15.53 25 100 peak
237.4760 23.46 8.28 31.74 46.00 -14.26 231 250 peak
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Amelia World Corporation Model:V-5HD

Vertical

80.0 dBu¥/m

limit1: —_—

70 oo AU S OO S SE—

-20.0 . . . . . . o
30000 40 50 60 70 80 I 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
46.3402 20.86 8.16 29.02 40.00 -10.98 360 100 peak
60.0691 22.52 7.50 30.02 40.00 -9.98 360 200 peak
192.4186 22.81 6.54 29.35 43.50 -14.15 0 200 peak
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Amelia World Corporation Model:V-5HD

Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11g) Low Channel (2412MHz)
Comment:

Horizontal
80.0 dBu¥/m

limit1: —_—

70

-20.0 ' ' ' ' ' .
30.000 10 50 60 70 I 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
60.0691 21.36 7.50 28.86 40.00 -11.14 360 200 peak
120.2766 20.13 5.91 26.04 43.50 -17.46 210 100 peak
3 215.2678 21.63 7.12 28.75 43.50 -14.75 360 200 peak
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Amelia World Corporation Model:V-5HD

Vertical

80.0 dBu¥/m

limit1: —_—

70 | SRS SRS SO SO E——

-20.0 , ' ' , o ' ' ' ' ' Lo

30000 40 50 60 70 80 I 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark

(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)

1 45.0583 22.08 8.23 30.31 40.00 -9.69 360 200 peak

2 60.0691 21.65 7.50 29.15 40.00 -10.85 0 200 peak

3 144.3348 23.28 401 27.29 43.50 -16.21 360 200 peak

4 192.4186 21.04 6.54 27.58 43.50 -15.92 120 200 peak
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Amelia World Corporation Model:V-5HD

Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11g) Middle Channel (2437MHz)

Comment:
Horizontal
80.0 dBu¥/m
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-20.0 : S R . : : I
30.000 40 50 60 70 300 400 500 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 60.0691 18.48 7.50 25.98 40.00 -14.02 360 100 peak
144.3348 25.78 401 29.79 43.50 -13.71 0 200 peak
192.4186 27.28 6.54 33.82 43.50 -9.68 360 100 peak
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Amelia World Corporation Model:V-5HD

Vertical
200 dBu¥/m
' fimit1: —
70
60
50
40
30
20
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-20.( . : N R S R
30.000 40 50 &0 70 300 400 500 GO0 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuVv/m) | (dBuV/m) (dB) (°) (cm)
46.3402 19.08 8.16 27.24 40.00 -12.76 360 100 peak
125.4457 19.88 5.19 25.07 43.50 -18.43 0 200 peak
3 192.4186 20.23 6.54 26.77 43.50 -16.73 360 200 peak
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Amelia World Corporation Model:V-5HD

Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11g) High Channel (2462MHz)
Comment:

Horizontal
80.0 dBu¥/m

limit1: —_—

70

-20.0 i i i i i Lo
30.000 :II] 5II] IIBI] TrI'I] EIII] — I ZIJI]I] -II|I]I] 5II]I] IIBI]I] TrI'I]I] I1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 60.4919 21.01 7.33 28.34 40.00 -11.66 360 100 peak
144.3348 23.96 401 27.97 43.50 -15.53 0 200 peak
235.8164 23.34 8.19 31.53 46.00 -14.47 360 300 peak
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Amelia World Corporation Model:V-5HD

Vertical

80.0 dBu¥/m

limit1: —_—

70

-20.0 . . . Lo
30000 40 50 60 70 80 ' 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
44.4308 22.55 8.22 30.77 40.00 -9.23 360 300 peak
144.3348 24.47 4,01 28.48 43.50 -15.02 0 300 peak
192.4186 22.25 6.54 28.79 43.50 -14.71 360 100 peak
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Amelia World Corporation Model:V-5HD

Test Result/Plots:
Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11n_HT 20M) Low Channel(2412Mhz)

Comment:
Horizontal
80.0 dBu¥/m
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30.000 40 50 60 70 B0 300 400 500 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark

(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)

60.0691 24.49 7.50 31.99 40.00 -8.01 360 100 peak

192.4186 24.69 6.54 31.23 43.50 -12.27 231 110 peak
3 216.7828 23.43 7.17 30.60 46.00 -15.40 0 200 peak
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Amelia World Corporation Model:V-5HD

Vertical
800 dBu¥/m

' fimit1: —
CL ) SSS E SR OSSO SN SO SRR SRR SO SN SO SE—

-20. : : : : i Lo
3?]_I]IJI] JIll] 5II] IISI] I:"I] I — I 3II]I] -lllI]I] 5II]I] IISI]I] TrI"I]I] I 1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 46.0164 20.22 8.18 28.40 40.00 -11.60 228 140 peak
60.0691 24.27 7.50 31.77 40.00 -8.23 360 200 peak
144.3348 22.80 401 26.81 43.50 -16.69 125 112 peak
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Amelia World Corporation Model:V-5HD

Spurious Emission From 30 MHz to 1 GHz

Test mode: Transmitting (802.11n_HT 20M) Middle Channel(2437Mhz)
Comment:

Horizontal

80.0 dBu¥/m

limit1: —_—

70

-20. ' , , ' o
3?]_000 40 50 60 70 ' 300 200 500 600 700 10000 MH:
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
60.0691 22.67 7.50 30.17 40.00 -9.83 360 200 peak
96.0986 14.06 8.14 22.20 43.50 -21.30 0 100 peak
192.4186 21.53 6.54 28.07 43.50 -15.43 223 102 peak
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Amelia World Corporation Model:V-5HD

Vertical
800 dBu¥/m

' fimit1: —
£L ) SN U SR OSSN SN SO SRR SRS SURRE SRS SO S

-20. i i : : i Lo
3?]_I]IJI] JIll] 5II] IISI] I:"I] EIII] — I ZIiI]I] -;fI]I] 5II]I] IISI]I] TrI'I]I] I1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 46.3402 21.48 8.16 29.64 40.00 -10.36 216 210 peak
60.0691 25.59 7.50 33.09 40.00 -6.91 360 100 peak
144.3348 21.64 401 25.65 43.50 -17.85 261 105 peak
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Amelia World Corporation

Model:V-5HD
Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11n_HT 20M) High Channel(2462Mhz)
Comment:
Horizontal
800 dBu¥/m
: fimit1: —

70

-20.0 , , ' , , Lo
30.000 300 400 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)

1 60.0691 21.45 7.50 28.95 40.00 -11.05 360 200 peak

144.3348 26.74 4.01 30.75 43.50 -12.75 223 210 peak

192.4186 28.39 6.54 34.93 43.50 -8.57 230 120 peak
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Amelia World Corporation Model:V-5HD

Vertical
800 dBu¥/m

' fimit1: —
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-20. i : i : : i Lo
3?]_I]IJI] JIll] 5II] IISI] iI'I] EIII] — I 3II]I] -;fI]I] 5II]I] IISI]I] TrI"I]I] I 1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 44.1202 21.70 8.21 29.91 40.00 -10.09 235 124 peak
60.0691 27.34 7.50 34.84 40.00 -5.16 360 200 peak
126.3286 18.76 5.07 23.83 43.50 -19.67 223 203 peak
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Amelia World Corporation Model:V-5HD

Test Result/Plots:
Spurious Emission From 30 MHz to 1 GHz

Test mode: Transmitting (802.11n_HT 40M) Low Channel(2422Mhz)
Comment:

Horizontal

80.0 dBu¥/m

limit1: —_—

70

-20.0 N
30.000 lllll 5II] II3I] }I'I] I — I 3II]I] ;I]I] 5II]I] IIBI]I] TrI'I]I] I 1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
60.0691 21.22 7.50 28.72 40.00 -11.28 360 100 peak
144.3348 25.24 401 29.25 43.50 -14.25 231 110 peak
3 237.4760 23.88 8.28 32.16 46.00 -13.84 0 200 peak
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Amelia World Corporation Model:V-5HD

Vertical
800 dBu¥/m

' fimit1: —
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-20. : : i i : : i o
3?]_I]IJI] JIll] 5II] IISI] I:"I] EIII] — I ZIiI]I] -;fI]I] 5II]I] IISI]I] TrI"I]I] I 1I]II]I]_I] MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 59.6493 22.88 7.55 30.43 40.00 -9.57 228 140 peak
120.2766 22.76 5.91 28.67 43.50 -14.83 360 200 peak
192.4186 21.63 6.54 28.17 43.50 -15.33 125 112 peak
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Amelia World Corporation Model:V-5HD

Spurious Emission From 30 MHz to 1 GHz

Test mode: Transmitting (802.11n_HT 40M) Middle Channel(2437Mhz)
Comment:

Horizontal

80.0 dBu¥/m

limit1: —_—

70

-20. , , , , ' Lo
3?]_000 20 50 60 70 80 ' 300 400 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
59.6493 22.21 7.55 29.76 40.00 -10.24 360 200 peak
144.3348 24.67 4,01 28.68 43.50 -14.82 0 100 peak
192.4186 26.44 6.54 32.98 43.50 -10.52 223 102 peak
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Amelia World Corporation Model:V-5HD

Vertical

80.0 dBu¥/m

limit1: —_—

70 | SRS S SO SO S S OO SRS S OO S SE—

-20.0 . . A . . . . o
30.000 10 50 60 70 80 I 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
46.3402 23.73 8.16 31.89 40.00 -8.11 216 210 peak
59.6493 23.05 7.55 30.60 40.00 -9.40 360 100 peak
120.2766 20.34 5.91 26.25 43.50 -17.25 261 105 peak
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Amelia World Corporation Model:V-5HD

Spurious Emission From 30 MHz to 1 GHz
Test mode: Transmitting (802.11n_HT 40M) High Channel(2452Mhz)

Comment:
Horizontal
800 dBu¥/m
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30.000 40 50 60 70 300 400 K00 600 700 1000.0 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
60.0691 22.86 7.50 30.36 40.00 -9.64 360 200 peak
144.3348 27.56 401 31.57 43.50 -11.93 223 210 peak
192.4186 26.23 6.54 32.77 43.50 -10.73 240 200 peak
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Amelia World Corporation Model:V-5HD

Vertical

80.0 dBu¥/m

limit1: —_—

70 | SO . AU S SE—

-20.0 . . . . . . oo
30000 40 50 60 70 80 ' 300 500 500 600 700 10000 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
45.6948 23.26 8.20 31.46 40.00 -8.54 235 124 peak
60.0691 26.66 7.50 34.16 40.00 -5.84 360 200 peak
120.2766 17.47 5.91 23.38 43.50 -20.12 223 203 peak
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Amelia World Corporation Model:VV-5HD

Spurious Emission above 1GHz
Test Mode: Transmitting (802.11b)

Frequency Met-er Direction | Polar Antenna Cable loss | Amplifier Corre-ction Limit Margin
MHz Detector | Reading s H/V Loss 4B 4B Amplitude dBUVIm 4B
dBuVv dB dBuV/m
Low Channel (2412MHz)

4824.0 PK 42.78 90 \Y/ 34.1 5.2 33.0 49.08 74 -24.92
4824.0 PK 43.05 270 H 34.1 5.2 33.0 49.35 74 -24.65
7236.0 PK 37.03 180 V 374 6.1 335 47.03 74 -26.97
7236.0 PK 37.33 45 H 37.4 6.1 335 47.33 74 -26.67
4824.0 AV 28.73 270 \Y 34.1 5.2 33.0 35.03 54 -18.97
4824.0 AV 28.59 90 H 34.1 5.2 33.0 34.89 54 -19.11
7236.0 AV 25.49 45 \Y 374 6.1 335 35.49 54 -18.51
7236.0 AV 25.44 60 H 374 6.1 335 35.44 54 -18.56
Middle Channel (2437MHz)

4874.0 PK 45.53 45 \% 34.1 5.2 33.0 51.83 74 -22.17
4874.0 PK 45.81 270 H 34.1 5.2 33.0 52.11 74 -21.89
7311.0 PK 38.58 45 \Y 37.4 6.1 335 48.58 74 -25.42
7311.0 PK 38.72 180 H 37.4 6.1 33.5 48.72 74 -25.28
4874.0 AV 30.00 270 \% 34.1 5.2 33.0 36.30 54 -17.70
4874.0 AV 30.20 90 H 34.1 5.2 33.0 36.50 54 -17.50
7311.0 AV 25.62 60 \Y 37.4 6.1 335 35.62 54 -18.38
7311.0 AV 25.72 45 H 37.4 6.1 33.5 35.72 54 -18.28
High Channel (2462MHz)

4924.0 PK 52.10 270 \% 34.1 5.2 33.0 58.40 74 -15.60
4924.0 PK 47.18 45 H 34.1 5.2 33.0 53.48 74 -20.52
7386.0 PK 38.14 180 \Y 37.4 6.1 335 48.14 74 -25.86
7386.0 PK 37.73 45 H 37.4 6.1 33.5 47.73 74 -26.27
4924.0 AV 35.11 90 \% 34.1 5.2 33.0 41.41 54 -12.59
4924.0 AV 31.50 270 H 34.1 5.2 33.0 37.80 54 -16.20
7386.0 AV 25.70 60 \Y 37.4 6.1 335 35.70 54 -18.30
7386.0 AV 25.57 60 H 37.4 6.1 33.5 35.57 54 -18.43
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Amelia World Corporation Model:VV-5HD

Spurious Emission Above 1GHz
Test Mode: Transmitting (802.119)

Frequency Met-er Direction | Polar Antenna Cable loss | Amplifier Corre-ction Limit Margin
MHz Detector | Reading s H/V Loss 4B 4B Amplitude dBUVIm 4B
dBuVv dB dBuV/m
Low Channel (2412MHz)

4824.0 PK 43.37 90 \Y/ 34.1 5.2 33.0 49.67 74 -24.33
4824.0 PK 39.32 270 H 34.1 5.2 33.0 45.62 74 -28.38
7236.0 PK 37.71 180 V 37.4 6.1 335 47.71 74 -26.29
7236.0 PK 37.83 45 H 37.4 6.1 335 47.83 74 -26.17
4824.0 AV 30.93 270 \Y 34.1 5.2 33.0 37.23 54 -16.77
4824.0 AV 26.64 90 H 34.1 5.2 33.0 32.94 54 -21.06
7236.0 AV 25.53 45 \Y 374 6.1 335 35.53 54 -18.47
7236.0 AV 25.46 60 H 37.4 6.1 335 35.46 54 -18.54
Middle Channel (2437MHz)

4874.0 PK 42.77 45 \% 34.1 5.2 33.0 49.07 74 -24.93
4874.0 PK 39.58 270 H 34.1 5.2 33.0 45.88 74 -28.12
7311.0 PK 37.63 45 \Y 37.4 6.1 335 47.63 74 -26.37
7311.0 PK 37.80 180 H 37.4 6.1 33.5 47.80 74 -26.20
4874.0 AV 31.38 270 \% 34.1 5.2 33.0 37.68 54 -16.32
4874.0 AV 26.79 90 H 34.1 5.2 33.0 33.09 54 -20.91
7311.0 AV 25.15 60 \Y 37.4 6.1 335 35.15 54 -18.85
7311.0 AV 25.54 45 H 37.4 6.1 33.5 35.54 54 -18.46
High Channel (2462MHz)

4924.0 PK 50.38 270 \% 34.1 5.2 33.0 56.68 74 -17.32
4924.0 PK 45.71 45 H 34.1 5.2 33.0 52.01 74 -21.99
7386.0 PK 37.82 180 \Y 37.4 6.1 335 47.82 74 -26.18
7386.0 PK 37.73 45 H 37.4 6.1 33.5 47.73 74 -26.27
4924.0 AV 37.02 90 \% 34.1 5.2 33.0 43.32 54 -10.68
4924.0 AV 33.66 270 H 34.1 5.2 33.0 39.96 54 -14.04
7386.0 AV 31.38 60 \Y 374 6.1 335 41.38 54 -12.62
7386.0 AV 25.88 60 H 37.4 6.1 33.5 35.88 54 -18.12
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Amelia World Corporation Model:VV-5HD

Spurious Emission Above 1GHz
Test Mode: Transmitting (802.11n_HT 20M)

Frequency Met-er Direction | Polar Antenna Cable loss | Amplifier Corre-ction Limit Margin
MHz Detector | Reading s H/V Loss 4B 4B Amplitude dBUVIm 4B
dBuVv dB dBuV/m
Low Channel (2412MHz)

4824.0 PK 41.78 91 \Y/ 34.1 5.2 33.0 48.08 74 -25.92
4824.0 PK 38.76 152 H 34.1 5.2 33.0 45.06 74 -28.94
7236.0 PK 37.39 145 V 37.4 6.1 335 47.39 74 -26.61
7236.0 PK 37.28 45 H 37.4 6.1 335 47.28 74 -26.72
4824.0 AV 29.90 200 \Y 34.1 5.2 33.0 36.2 54 -17.80
4824.0 AV 27.79 120 H 34.1 5.2 33.0 34.09 54 -19.91
7236.0 AV 25.71 125 V 37.4 6.1 335 35.71 54 -18.29
7236.0 AV 25.50 160 H 374 6.1 335 35.50 54 -18.50
Middle Channel (2437MHz)

4874.0 PK 42.89 145 \% 34.1 5.2 33.0 49.19 74 -24.81
4874.0 PK 39.70 20 H 34.1 5.2 33.0 46.00 74 -28.00
7311.0 PK 37.46 245 \Y 37.4 6.1 335 47.46 74 -26.54
7311.0 PK 37.09 18 H 37.4 6.1 33.5 47.09 74 -26.91
4874.0 AV 31.47 272 \% 34.1 5.2 33.0 37.77 54 -16.23
4874.0 AV 28.30 190 H 34.1 5.2 33.0 34.60 54 -19.40
7311.0 AV 25.28 100 \Y 374 6.1 335 35.28 54 -18.72
7311.0 AV 25.94 245 H 37.4 6.1 33.5 35.94 54 -18.06
High Channel (2462MHz)

4924.0 PK 49.54 20 \% 34.1 5.2 33.0 55.84 74 -18.16
4924.0 PK 45.58 12 H 34.1 5.2 33.0 51.88 74 -22.12
7386.0 PK 37.72 18 \Y 374 6.1 335 47.72 74 -26.28
7386.0 PK 38.16 155 H 37.4 6.1 33.5 48.16 74 -25.84
4924.0 AV 36.65 50 \% 34.1 5.2 33.0 42.95 54 -11.05
4924.0 AV 33.66 27 H 34.1 5.2 33.0 39.96 54 -14.04
7386.0 AV 25.53 160 \Y 374 6.1 335 35.53 54 -18.47
7386.0 AV 25.12 125 H 37.4 6.1 33.5 35.12 54 -18.88
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Amelia World Corporation Model:VV-5HD

Spurious Emission Above 1GHz
Test Mode: Transmitting (802.11n_HT 40M)

Frequency Met-er Direction | Polar Antenna Cable loss | Amplifier Corre-ction Limit Margin
MHz Detector | Reading s H/V Loss 4B 4B Amplitude dBUVIm 4B
dBuVv dB dBuV/m
Low Channel (2422MHz)

4844.0 PK 40.22 200 V 34.1 5.2 33.0 46.52 74 -27.48
4844.0 PK 39.58 201 H 34.1 5.2 33.0 45.88 74 -28.12
7266.0 PK 38.09 180 V 37.4 6.1 335 48.09 74 -25.91
7266.0 PK 38.27 45 H 37.4 6.1 335 48.27 74 -25.73
4844.0 AV 27.29 243 \Y 34.1 5.2 33.0 33.59 54 -20.41
4844.0 AV 27.20 149 H 34.1 5.2 33.0 33.50 54 -20.50
7266.0 AV 25.52 257 V 37.4 6.1 335 35.52 54 -18.48
7266.0 AV 25.65 60 H 37.4 6.1 335 35.65 54 -18.35
Middle Channel (2437MHz)

4874.0 PK 38.56 156 \% 34.1 5.2 33.0 44.86 74 -29.14
4874.0 PK 37.82 170 H 34.1 5.2 33.0 4412 74 -29.88
7311.0 PK 37.83 147 \Y 37.4 6.1 335 47.83 74 -26.17
7311.0 PK 37.87 158 H 37.4 6.1 33.5 47.87 74 -26.13
4874.0 AV 26.91 275 \% 34.1 5.2 33.0 33.21 54 -20.79
4874.0 AV 26.79 250 H 34.1 5.2 33.0 33.09 54 -20.91
7311.0 AV 25.89 160 \Y 374 6.1 335 35.89 54 -18.11
7311.0 AV 25.29 145 H 37.4 6.1 33.5 35.29 54 -18.71
High Channel (2452MHz)

4904.0 PK 4437 27 \% 34.1 5.2 33.0 50.67 74 -23.33
4904.0 PK 40.11 126 H 34.1 5.2 33.0 46.41 74 -27.59
7356.0 PK 37.35 125 \Y 37.4 6.1 335 47.35 74 -26.65
7356.0 PK 36.91 241 H 37.4 6.1 33.5 46.91 74 -27.09
4904.0 AV 31.58 190 \% 34.1 5.2 33.0 37.88 54 -16.12
4904.0 AV 28.96 20 H 34.1 5.2 33.0 35.26 54 -18.74
7356.0 AV 25.84 250 \Y 374 6.1 335 35.84 54 -18.16
7356.0 AV 25.40 123 H 37.4 6.1 33.5 35.40 54 -18.60

Note: Testing is carried out with frequency rang 9kHz to the tenth harmonics, which above 5" Harmonics is close
to the noise base even antenna close up to 1meter distance according the measurement of ANSI C63.4.
The measurements greater than 20dB below the limit from 9kHz to 30MHz..
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9. OUT OF BAND EMISSIONS

9.1 Standard Applicable

According to 815.247 (d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level

of the desired power, based on either an RF conducted or a radiated measurement, provided the transmitter

demonstrates compliance with the peak conducted power limits.

9.2 Test Equipment List and Details

Description Manufacturer Model Serial Number | Cal. Date Due. Date
Spectrum Analyzer R&S FSP 836079/035 2010-12-20 | 2011-12-19
EMI Test Receiver R&S ESVB 825471/005 | 2010-12-20 | 2011-12-19

F;)(‘:’:]tt'for::;‘f’ C&C CC-C-1F N/A 2010-12-20 | 2011-12-19

RF Switch EM EMSW18 SW060023 2010-12-20 | 2011-12-19

Pre-amplifier Agilent 8447F 3113A06717 | 2010-12-20 | 2011-12-19
Pre-amplifier Compliance Direction | PAP-0118 24002 2010-12-20 | 2011-12-19
Tr'loiri;ziiband SCHWARZBECK | VULB9163 | 9163-333 | 2011-01-09 | 2012-01-08
Horn Antenna ETS 3117 00086197 2011-01-09 | 2012-01-08

9.3 Test Procedure

1. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum

analyzer.
2. Set the spectrum analyzer as RBW, VBW=100KHz, Span=50MHz, Sweep = auto

3. Set the Lowest and Highest Transmitting Channel, observed the outside band of 2400MHz to 2483.5MHz, then

mark the higher-level emission for comparing with the FCC rules.

9.4 Environmental Conditions

Temperature: 21°C
Relative Humidity: 54%
ATM Pressure: 1011 mbar
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9.5 Summary of Test Results/Plots
Test mode Frequency Limit Result
MHz dBuV /dB
2390.00 <54dBuv Pass
802.11b 2400.00 <54dBuv Pass
2483.50 <54dBuv Pass
2390.00 <54dBuv Pass
802.119 2400.00 <54dBuv Pass
2483.50 <54dBuv Pass
2390.00 <54dBuv Pass
802'2%'&—HT 2400.00 <54dBuv Pass
2483.50 <54dBuv Pass
2390.00 <54dBuv Pass
802'41&:/'—HT 2400.00 <54dBuv Pass
2483.50 <54dBuv Pass
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For 802.11b
Lowest Bandedge
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-3.0 i i i i i i i i
2310.0000 2324.00 2338.00 2352.00 2366.00 2380.00 2394.00 2408.00 2422.00 2436.00 2450.00 MHz

No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuVv/m) | (dBuV/m) (dB) ( ) (cm)
1 2310.000 36.08 -7.51 28.57 54.00 -25.43 226 100 Ave
2310.000 46.80 -7.51 39.29 74.00 -34.71 226 100 peak
2 2390.000 36.32 -7.34 28.98 54.00 -25.02 154 100 Ave
2390.000 48.67 -7.34 41.33 74.00 -32.67 235 100 peak
3 2400.000 46.86 -7.31 39.55 54.00 -14.45 126 100 Ave
2400.000 54.58 -7.31 47.27 74.00 -26.73 115 100 peak
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For 802.11b
Highest Bandedge

970 dBu¥/m
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24500000 2455.00 2460.00 2465.00 2470.00 2475.00 2480.00 2485.00 2450.00 2495.00 2500.00 MHz

No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuVv/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)

1 2483.500 38.53 -7.13 31.40 54.00 -22.60 360 100 Ave
2483.500 49.95 -7.13 42.82 74.00 -31.18 360 100 peak

2 2487.800 40.85 -7.11 33.74 54.00 -20.26 360 100 Ave
2487.800 51.38 -7.11 44.27 74.00 -29.73 360 100 peak

3 2500.000 36.66 -7.08 29.58 54.00 -24.42 360 100 Ave
2500.000 47.94 -7.08 40.86 74.00 -33.14 360 100 peak
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For 802.11g
Lowest Bandedge

97.0 dBu¥/m
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2310.0000 2324.00 2338.00 2352.00 2366.00 2380.00 239400 2408.00 2422 00 2436.00 2450.00 WMHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 2310.000 36.11 -7.51 28.60 54.00 -25.40 360 100 Ave
2310.000 49.33 -7.51 41.82 74.00 -32.18 0 100 peak
2 2390.000 36.77 -7.34 29.43 54.00 -24.57 235 100 Ave
2390.000 47.73 -7.34 40.39 74.00 -33.61 221 100 peak
3 2400.000 42.79 -7.31 35.48 54.00 -18.52 162 100 Ave
2400.000 66.70 -7.31 59.39 74.00 -14.61 116 200 peak
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Highest Bandedge
970 dBu¥/m
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2450.0000 245500 246000 246500 247000 247500 248000 248500 249000 249500 2500.00 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 2483.500 41.48 -7.13 34.35 54.00 -19.65 228 100 Ave
2483.500 58.54 -7.13 51.41 74.00 -22.59 121 200 peak
2 2500.000 36.36 -7.08 29.28 54.00 -24.72 360 100 Ave
2500.000 50.04 -7.08 42.96 74.00 -31.04 231 100 peak
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For 802.11n_HT 20M
Lowest Bandedge

97.0 dBu¥/m
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2310.0000 2324.00 2338.00 2352.00 2366.00 2380.00 239400 2408.00 2422 00 2436.00 2450.00 WMHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuV/m) dB/m (dBuV/m) | (dBuV/m) (dB) (°) (cm)
1 2310.000 36.17 -7.51 28.66 54.00 -25.34 360 100 Ave
2310.000 49.33 -7.51 41.82 74.00 -32.18 0 100 peak
2 2390.000 37.16 -7.34 29.82 54.00 -24.18 235 100 Ave
2390.000 47.73 -7.34 40.39 54.00 -33.61 221 100 peak
3 2400.000 44.58 -7.31 37.27 54.00 -16.73 162 100 Ave
2400.000 66.70 -7.31 59.39 74.00 -14.61 116 200 peak
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Highest Bandedge
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2450.0000 2455.00 2460.00 2465.00 2470.00 2475.00 2480.00 2485.00 2490.00 2495.00 2500.00 MH=z

No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuVv/m) dB/m (dBuVv/m) | (dBuV/m) (dB) (°) (cm)
1 2483.500 42.83 -7.13 35.70 54.00 -18.30 360 100 Ave
2483.500 63.75 -7.13 56.62 74.00 -17.38 231 100 peak
2 2500.000 36.52 -7.08 29.44 54.00 -24.56 228 100 Ave
2500.000 50.52 -7.08 43.44 74.00 -30.56 121 200 peak
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For 802.11n_HT 40M
Lowest Bandedge

97.0 dBu¥/m
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2310.0000 2324.00 2338.00 2352.00 236600 2380.00 2334.00 2408.00 2422 00 2436.00 2450.00 MHz
No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz2) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) (°) (cm)
1 2310.000 36.20 -7.51 28.69 54.00 -25.31 360 100 Ave
2310.000 49.23 -7.51 41.72 74.00 -32.28 0 100 peak
2 2390.000 37.73 -7.34 30.39 54.00 -23.61 235 100 Ave
2390.000 51.14 -7.34 43.80 74.00 -30.20 221 100 peak
3 2398.760 45.87 -7.31 38.56 54.00 -15.44 360 100 Ave
2398.760 59.66 -7.31 52.35 74.00 -21.65 360 100 peak
4 2400.000 43.18 -7.31 35.87 54.00 -18.13 162 100 Ave
2400.000 57.92 -7.31 50.61 74.00 -23.39 116 200 peak
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Highest Bandedge
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2430.0000 2437.00 244400 2451.00 2458.00 2465.00 2472.00 2479.00 2486.00 2493.00 2500.00 MHz

No. Frequency Reading Correct Result Limit Margin Degree Height Remark
(MHz) (dBuVv/m) dB/m (dBuVv/m) | (dBuV/m) (dB) (°) (cm)
1 2483.500 41.14 -7.13 34.01 54.00 -19.99 360 100 Ave
2483.500 55.30 -7.13 48.17 74.00 -25.83 231 100 peak
2 2500.000 37.98 -7.08 30.90 54.00 -23.10 228 100 Ave
2500.000 51.12 -7.08 44.04 74.00 -29.96 121 200 peak

wxrkx END OF REPORT *sox
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